( Daily Maintenance & Causions /" BEDFANEFEFHEICOWT )

@ The rack body is UV protected but prolonged exposure to
the sun will cause the finish to look powdery. Keep rack out
of the sun when possible.

@ The rack is made of steel tubing and damage to the surface
could invite rust to form. Take care to remove rust and
repaint it if it appears to prolong the life of the rack.

@ Make sure to not have the rack come in contact with the
saddle rails when performing the installation. This could
lead to a safety issue.

OFF v T IETHEEDH 22 A TOERTRELTHY &

TH. BINCRET B ERMRICHT o LICT B &L

REDVBCTITFBEIICEBLTLLBILEDBYET,
CNIIERORFE LIS SNE A, TEZRYZARE
LTLIEEL,

@FF v 7 IFKTTECVWET DT, BEMNITTEEZ
ALTLEWTHINRATLE DTV BIRER L, ZTh
SENETL. v )7 BROEGZROIRE A,
BRERDFHNE RO IBRIFEPMHFEIFELT
By FT VT BEEMEETEOTIIE,

@ RILL—ILHF v UTIcEMLEVESICERLTESE
fIBZRDTLIEEN, ERMLLEETERIZET IV
L—ILHMEE LERICEBBND S Y £,

GAMOH

GAMOMH (a division of MINOURA)

134-1 Shimimiya, Godo, Anpachi, Gifu 503-2305 Japan
Phone: +81-584-27-3131 / Fax: +81-584-27-7505
Email: info@gamoh-jp.com

GAMOH (#zt&4t Bl W)

T 503-2312 IRRELR/\BREFE] T E 134-1
Phone: (0584) 27-3131/ Fax: (0584) 27-7505
Email: info@gamoh-jp.com

Made in Japan

Japan

KingCarrier F>JF v U7

KCL-2R

instructions manual #8137 - EU&EHEEE

(ver.1.4 2019/3)

/\ IMPORTANT NOTES /EE/;3EHIA

@ By using this product you acknowledge you've read and accepted these cautions.

@ Installing the rack requires an eyelet for screwing the bolt on the rear-end hanger of the frame. Minoura doesn't supply any optional

bracket for allowing to install the rack to the frame without eyelet.
@ Do not try to mount the rack to the rear wheel axle directly.
@ The maximum load of this rack is 18 kgs.

@ Ask a professional bicycle mechanic to install this rack if you are unsure how to do so. Minoura assumes no responsibility for improperly
installed racks and the safety issues this could cause.

@ Check the following points every time before using this rack; 1) All bolts and nuts are firmly tightened, 2) No damage on the welded points,
3) No damage on the Mounting Rod, especially at the connecting area to the seat-stay. If you find out any problem, do not use this rack.

OFIBEHEAR LEROALUEREFATEI LN TEEY, FUBROERMEEZE > TRIBRFEERDLLENEHELET,
O7L—LOYTIY FBBELKUY— AT~ LIF v U TR S RN S 2BEEATY. 4RHLOGNT L—LNOKENY F£E

BERERNSBRHELTEY $HA.
QS RADKDYICHEI A v I L) —ZADY v+ T MIEEHGESH T 2HEDFERTEDEVTIEEL,
@K+ v )7 DRAFAREL 18kg TY.

ON ) [HHIBEERFEDOFERES L CIRFTBIC TG>T REV, BARETHSI-FEACLZRYAIFITERYT S b5 7l

DWW, BHIEZOEFZAVHIRET,

QETHIIIBT. INTORIV MPFy FHAELCHE > TVRD, BREMICRIRA GV, MYMFOY FIZRERBLD (e —
FRAT7—IHERENTVBERS) ZHERLTCLEW. LERBZRRLISSEIIBEAF v UTRERLAVTIEY,

%

"V

\

1l!!!!ﬁiﬁﬁiiiiiii::;;:;;::l)ilbﬁlD@C
=

// Installation Example

KCL-2R &6



( How To Assemble KingCarrier /¥ ¥ U 7 DE Y {31375 )

1. Assemble the Legs to the inside of the under frame. (Fig. A) 1. EROM%ZF v U 7RETROFANCERISTET. (KA

Note: The legs are not symmetric. The bracket on the NS ERHHOFETIZELS TL) OFBRELTVET,
bottom is opposite of the center. BIFEBDER T2 280 DR E VBT E Y IC 525 E T
(Fig. B) WYHFTLIEE L, (B B)

Note: The legs are installed on the inside of the under

; zf& i FHRORBICER Y fHF £ T, AMITIdB Y A,
frame, not outside.

( Before Assembling ,/$&31 T DiIC

Required Tools

HELTER

1 x M4 Hex Wrench
1 x M5 Hex Wrench
2 x 10mm Spanner

1 x MARBLYF
1 x M558LYF
2 x 10mm R/\F

Parts List
BRmEAHE

1 x Rack Body
1 x Right Side Leg
1 x Left Side Leg

1 X F v TR
1 x B
1 x ZEH

< Backside /& A{1>

Backside Foreside
BAA ARl

(Fig. A /[ A)

\
|
\ (Fig.B /[ B)
|

2. The mounting rods are pre-installed on the rack. 2. H5HOLCHREHFLTHBERIMFOY FERIELISEZE LT
WBRIV b ZESD. BRICBIELIEYBEZEZSND LS
LTHEEY. (®O)
FrUTIEETHERGETL—LOYT IV FEICH B LR
FLICE WS, Zhb 58y FEd— b RAT—ICBRIIF5 &
WIIBEICEY ET,

Loosen the M6x12 bolt which holds the rod from the side
in order to enable the rod changing its position and angle
freely. (Fig. C)

You will set the legs to the bike frame rear end first, then
attach the rods to the seat-stay.

(Fig.C /K C)

1 XIS AT— (EEEH)
2 xF v v TRV b M5x12
2 xF v v TRV b M5x25
2 xF v v 7RIV~ M5x35
2 xF v v TRV b M6x12
4 xF v TRV M6X15
2 xF v v TRV b M6x25
4x M5FET Yoy

6 X M6FET v v

4 x M6 Fv b

2 xBNATHF—

2 x8\INATHZ—

1 x Mount Stay (pre-installed)
2 x Cap Screw M5x12
2 x Cap Screw M5x25
2 x Cap Screw M5x35
2 x Cap Screw M6x12
4 x Cap Screw Méx15
2 x Cap Screw M6x25
4 x M5 Washer

6 x M6 Washer

4 x M6 Nut

2 x Steel Sleeve

2 x Copper Sleeve

Check to make sure there are no missing parts before assembling.

AL THITT RN TORREDE > TVBHESIHEHEND L T,

Cap Screw means the bolt with cylindrical head with hex shaped hole on top.
Fv v TRV BEREOBISBREDHHIFSNTVNSEHEDDTETY,



( Parts Names & EBD&F5 )

M6 Washer
M6 F7 2
Cap Screw w/ washer M6x12
FrvTRIVE (T v vid)Mex12
Cap Screw
Roll Nut M5x12 or M6x12
5 A=y b Fvy TRV
> M5x12 Ffzhd M6x12
/
( D Ring

>y

M6 Nylon Nut
M6 Frar+w b

i

Mounting Rod
ROy R

fa\"’"g ‘
\

56 \\@ M5

M6 Washer for V-brake bike /' V 7' L —F £ &Es

M6 FET ¢

Cap Screw Méx15

Fv v TRV b M6X15 Left Side Leg

Eﬂﬁ]\

\ Steel Sleeve
Cap Screw M5x35 #BINATHhZ—

M5 Bolt Pattern Settings

M5 RV~ THESE Fv v TRV b M5x35

Copper Sleeve
I THZ—

M6 Bolt Pattern Settings (No need of Copper Sleeve)

M5 Washer M6 RIV b TGRS R/ X1 THZ—IEER LEW)
M5 ET V
»W’m
Cap Screw M5x25 © ~—___ Cap Screw M6x25

Fv v TRV F M5x25 %], Qsl X
< Torque : 3N.m > w"" ® 58 M6 Washer

M6 7y > v

F v TRV b M6x25
< Torque : 3N.m >

Nylon nuts are used and have a soft plastic ring that keeps

(About NylonNut /F+1B>7F v FME2OWT ) (Bolt Size Spec /I Fﬂ(?i?ﬂ)
them from loosening.

. . ) Diameter &
It's normal to feel some resistance when tightening. Make = ﬂ:[“
sure to tighten all the way. _|r_>| |<_

Nylon nut is not designed to repeat loosening &
tightening so often. Maximum 2 times. Length R &

Fv MelEFaarFy b EW>TARRAICEIERD

UV G EFFDBHEDEREDH D2 LDEFALTVET,
PRIV b DRDLDMERE ) > J 7% £ T 2 ERIERA
BHEDIIRITIZD E T,

BRTHDAKDEL GHDIFRETIEHY FHA,
ThEBA TREE THOTIIREL,

DTG RINFTDBETT

FAAYFY MIAELRYERLTHOEY Z ik
BWTWERA, GBENMSBENTIRREL,

Ex. ) @ x 35

Diameter £  Length &

Plastic Ring
gy >~

3. Insert the appropriate size of bolt (M5x25 or M6x25) wtih flat
washer to the hole on the bottom of the Leg, then temporally
screw to the thread hole on the bike frame rear end.

You don't tighten the bolt firmly yet. (Fig. D)

Make sure to always use the copper sleeve when using the
M5 bolts. Failure to do so could cause the bolt to loosen
due to vibration and come loose during riding.

We don't offer any optional bracket for mounting a rack
onto the bike frame without threaaded hole on its frame

end.

Depending on the thread hole location on the frame, the

bolt may contact he chain when shifting to the outer gears.

This can be solved by using a shorter bolt our applying
washers under the bolt.

4. Install the Mounting Rods to the threaded hole on the seat-stay.
Choose appropriate bolt size (M5x12 or M6x12) to screw in.
If your bike is equipped with V-brake, not caliper brake, use
the supplied longer bolt and the steel sleeve in order to avoid
conflicting the rod with the brake arm.

We don't offer any optional band for holding the rod to the
seat-stay without threaded hole.

5. Adjust the Mounting Rod length to make the rack level, then
tighten the fixing bolt on the pivot side firmly. (Fig. E)
Finally, tighten all bolts attaching to the bike firmly.
[Tightening Torque : 3 N.m]

3. HFEDIICARADZIY A RICESIRIV b (M5x25 el
M6x25) ([CFET o v ZBLTHSELAHK AR LA
ATREHFLET, EREFFOHIITEVEEA, (ED)

M5 RIb F EEE Y BEEDH. BIFEDFLICH/ N1 TEHEA

LTHI DD eDEEHELS LTS,

CDEINA TEEALEVEEMS RV FERCAGE. E
ITHDIRBNC & Y RIV DR ZITKEA THRIF T LE SBND
BVET,

ﬁ BEEDT L —ALIEZFADGIBEDRYH1F 755w b
IFHH TIHBELTE Y F A, BLOSTTTHRIEEL,

A FRADEBRETIE. WEIRAT OV —flIcEELIzEE
WY RI FDEHEDF T 2 HEICFHELTLESED
BVEY,
FOBIFESDHIV FEFIEHE L TRYEZZD. 5L
1EFT Y2+ ZRIVFDTFICEML TERTEEL,

4. WYMFOY FEd— b RT—EICH 2 ERILICERI AT ET,
ARADZI YA RICESRIVE (M5x12 FTzid M6x12) %53
U,

HLEGHRICVIL—FHEEETNTWEHEIR, TL—F7—
LERYMIFAY REAFHELEWE S &AM THT—% >
THep LET, (D)

BEEDT L—AIEZRADGOIBEDRY [H1F/V> Fid,
BUHTIIARLTE Y EFth. BLOSTTTHRIEEL,

(Fig.D /® D)

5. FvUT7DORMHIKEICEDLSICBIMHFOY FOEE %A
HWLTHS. AEOEERIV & LoD EMHTERELE T,
REICEERENOR ST RIV b ETRXTLoHY EfFDTF
£, [#HS Lo D 3N.m]




